W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.102. LTE Band Edge(NTNV)(Subtest:102, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755.05 -38.98 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:31 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 05 GHz Auto Tune
-38.980 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.103. LTE Band Edge(NTNV)(Subtest:103, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755.2 -28.55 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:36 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 20 GHz Auto Tune
-28.545 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

NN
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U
]

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Page 104 of 170



W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.104. LTE Band Edge(NTNV)(Subtest:104, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -23.11 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:41 £ £ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-23.115 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.105. LTE Band Edge(NTNV)(Subtest:105, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -25.36 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:47 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-25.364 dBm

Center Freq
1.755000000 GHz

StartFreq
0.00 " 1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.106. LTE Band Edge(NTNV)(Subtest:106, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1763.2 -34.9 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:53 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.763 20 GHz Auto Tune
-34.897 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.107. LTE Band Edge(NTNV)(Subtest:107, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -49.26 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:24:58 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-49.262 dBm

Center Freq
1.755000000 GHz

StartFreq
n.on 1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.108. LTE Band Edge(NTNV)(Subtest:108, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -16.85 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:04 £ £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-16.850 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.109. LTE Band Edge(NTNV)(Subtest:109, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -37.39 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:09 £%F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-37.389 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.110. LTE Band Edge(NTNV)(Subtest:110, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755.15 -30.14 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:15 F%F £A 25, 201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 15 GHz Auto Tune
-30.137 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

B -
.
.
— 1

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.111. LTE Band Edge(NTNV)(Subtest:111, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -25.36 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:20 F%F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune

= ' -25.360 dBm
Trace 1P
Center Freq

. 1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.112. LTE Band Edge(NTNV)(Subtest:112, Channel:20350, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -28.2 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:25 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-28.203 dBm

Center Freq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0 Hz
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Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.113. LTE Band Edge(NTNV)(Subtest:113, Channel:20025, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1709.933 -18.01 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:35 F%F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 93 GHz o e

10 gBFdiv Ref 30.00 dBm -18.007 dBm

Trace 1P
Center Freq
- -----II----- aascsan

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.114. LTE Band Edge(NTNV)(Subtest:114, Channel:20025, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1710 -41.75 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:40 £%F £A 25,201
#Avg Type: RMS 234
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11 i
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -41.746 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.115. LTE Band Edge(NTNV)(Subtest:115, Channel:20025, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1697.533 -34.34 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:46 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.697 53 GHz o e

10 gBFdiv Ref 30.00 dBm -34.344 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

-----lll-
IR I (AR -
BN e s e W

Freq Offset

0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.116. LTE Band Edge(NTNV)(Subtest:116, Channel:20025, Bandwidth:15,

Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1709.733 -26.93 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:51 £ £F 25,201
#Avg Type: RMS 4
Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 73 GHz Auto Tune

Ref Offset 15.36 dB -26.934 dBm

10 dBidiv.  Ref 30.00 dBm
Log

Trace 1P

Center Freq

20 1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Auto Man

4

Freq Offset
0 Hz

Mo

Center 1.71000 GHz
#Res BW 150 kHz

MSG

.
e

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 470 kHz*
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1.117. LTE Band Edge(NTNV)(Subtest:117, Channel:20025, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1708 -33.86 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:25:56 £F £-A 25, 201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.708 00 GHz o e

10 gBFdiv Ref 30.00 dBm -33.864 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.118. LTE Band Edge(NTNV)(Subtest:118, Channel:20025, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1710 -41.39 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:02 FF £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -41.392 dBm

Trace 1
Center Freq

1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

.

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

]
.
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1.119. LTE Band Edge(NTNV)(Subtest:119, Channel:20025, Bandwidth:15,
Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1710 -29.92 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:08 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -29.919 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.120. LTE Band Edge(NTNV)(Subtest:120, Channel:20025, Bandwidth:15,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1709.933 -19.43 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[06:26:14 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 93 GHz

Ref Offset 15.36 dB -19.432 dBm

10 dBidiv.~ Ref 30.00 dBm

Log

Center 1.71000 GHz

Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

STATUS

Auto Tune

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz
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1.121. LTE Band Edge(NTNV)(Subtest:121, Channel:20025, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1710 -42.21 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:19 £ £F 25,201
#Avg Type: RMS 234
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11 i
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv R;f 3(?.9&)0 dBm -42.214 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.122. LTE Band Edge(NTNV)(Subtest:122, Channel:20025, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1697.467 -34.94 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:24 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.697 47 GHz o e

10 gBFdiv Ref 30.00 dBm -34.940 dBm

Center Freq

--------.l.- aascsan
o 1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.123. LTE Band Edge(NTNV)(Subtest:123, Channel:20025, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1710 -27.93 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF]

[ A\ALIGN OFF [06:26:30 EF tﬁ 25,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.36 dB
10 dBidiv. Ref 30.00 dBm

Log

Center 1.71000 GHz

#Res BW 150 kHz VEBW 470 kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.710 00 GHz Auto Tune

-27.926 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz
Man

¢

Freq Offset
0 Hz

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

STATUS
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1.124. LTE Band Edge(NTNV)(Subtest:124, Channel:20025, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1709.8 -35.42 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:35 F%F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 80 GHz o e

10 gBFdiv Ref 30.00 dBm -35.424 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.125. LTE Band Edge(NTNV)(Subtest:125, Channel:20025, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1710 -41.57 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:41 £ £F 25,201
#Avg Type: RMS 234
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11 i
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv R;f 3(?.9&)0 dBm -41.568 dBm

Trace 1

-
.

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

B
.
I
R
I
. --!
=
I N T
.

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.126. LTE Band Edge(NTNV)(Subtest:126, Channel:20025, Bandwidth:15,
Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.15 | RMS 1709.933 -31.46 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:46 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 93 GHz o e

10 gBFdiv Ref 30.00 dBm -31.463 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.127. LTE Band Edge(NTNV)(Subtest:127, Channel:20325, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1767.467 -30.6 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:54 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.767 47 GHz Auto Tune
-30.603 dBm

T T T T T T T —-—

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.128. LTE Band Edge(NTNV)(Subtest:128, Channel:20325, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.4 -44.33 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:26:59 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 40 GHz Auto Tune
-44.330 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.129. LTE Band Edge(NTNV)(Subtest:129, Channel:20325, Bandwidth:15,

Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755 -17.81 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:05 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 00 GHz
-17.813 dBm

N .
_ ----IIE____

Center 1.75500 GHz
#Res BW 150 kHz

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 470 kHz*

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz
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1.130. LTE Band Edge(NTNV)(Subtest:130, Channel:20325, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.067 -39.04 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:10 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 07 GHz Auto Tune
-39.037 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

I
I
L
N

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Page 131 of 170



W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.131. LTE Band Edge(NTNV)(Subtest:131, Channel:20325, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.067 -26.6 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:15 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 07 GHz Auto Tune
-26.604 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

T T
T
T
I
I
I
T
L
I
I

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.132. LTE Band Edge(NTNV)(Subtest:132, Channel:20325, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.2 -21.09 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

PNO: Fast ~—»—
IFGain:Low

ffset 15.46 dB
.00 dBm

Center 1.75500 GHz
#Res BW 150 kHz

MSG

[ INT REF]

[ A\ALIGN OFF

[06:27:22 £ £F 25,201

Atten: 30 dB

VEBW 470 kHz*

Trig: Free Run

#Avg Type: RMS
Avg|Hold: 11

4

Mkr1 1.755 20 GHz

STATUS

-21.094 dBm

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Auto Man

Freq Offset

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

0 Hz
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1.133. LTE Band Edge(NTNV)(Subtest:133, Channel:20325, Bandwidth:15,
Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.533 -23.21 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:27 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 53 GHz Auto Tune
-23.208 dBm

Center Freq
1.755000000 GHz

StartFreq

n.on 1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

.
.
.
[ I
H----
T [
I I e e
A T T A
]

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.134. LTE Band Edge(NTNV)(Subtest:134, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1767.533 -32.13 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:33 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.767 53 GHz Auto Tune
-32.134 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

)
Lt —
i s

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.135. LTE Band Edge(NTNV)(Subtest:135, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.333 -45.11 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:38 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 33 GHz Auto Tune
-45.113 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.136. LTE Band Edge(NTNV)(Subtest:136, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755 -18.67 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:43 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-18.674 dBm

n.on 1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.137. LTE Band Edge(NTNV)(Subtest:137, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755 -37.74 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:49 £ £ 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-37.743 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

T T
RN
RN
N
N I I I R
R
R
T
T
RN

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.138. LTE Band Edge(NTNV)(Subtest:138, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755.133 -29.58 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:54 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 13 GHz Auto Tune
-29.583 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.139. LTE Band Edge(NTNV)(Subtest:139, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755 -25.02 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:27:59 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-25.019 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

T T
T
T
I
I
I
T
Sl
T
I

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.140. LTE Band Edge(NTNV)(Subtest:140, Channel:20325, Bandwidth:15,
Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.15 | RMS 1755 -26.26 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:05 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-26.259 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.141. LTE Band Edge(NTNV)(Subtest:141, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1710 -19.12 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:15 FF £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

Egngdiv Ref 30.00 dBm -19.118 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.142. LTE Band Edge(NTNV)(Subtest:142, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1708.933 -42.33 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:20 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.708 93 GHz Auto Tune
Ref Offset 15.36 dB
10 dBidiv R?ef 3(;”00 dBm 42 325 dBm

Log
T -
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.143. LTE Band Edge(NTNV)(Subtest:143, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1693.267 -36.97 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:26 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.693 27 GHz o e

10 gBFdiv Ref 30.00 dBm -36.968 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.144. LTE Band Edge(NTNV)(Subtest:144, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.933 -29.56 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:32 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 93 GHz o e

10 gBFdiv Ref 30.00 dBm -29.560 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.145. LTE Band Edge(NTNV)(Subtest:145, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.8 -35.87 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:37 £F £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 80 GHz o e

10 gBFdiv Ref 30.00 dBm -35.871 dBm

Trace 1P
Center Freq

1.710000000 GHz

StartFreq
1.690000000 GHz

T
Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Nl
I O
I O
I -
I I
I O O
I O
I
I
I

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.146. LTE Band Edge(NTNV)(Subtest:146, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.467 -41.43 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:43 £ £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 47 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv R;f 3(?.9&)0 dBm -41.427 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.147. LTE Band Edge(NTNV)(Subtest:147, Channel:20050, Bandwidth:20,
Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1710 -31.4 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:48 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Offset 15.36 dB
1LO dBidiv R;f 3(?.9&)0 dBm -31.404 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.148. LTE Band Edge(NTNV)(Subtest:148, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1710 -20.9 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:54 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.710 00 GHz o e

10 gBFdiv Ref 30.00 dBm -20.897 dBm

Center Freq
1.710000000 GHz

- -----'l.---- —

Stop Freq
1.730000000 GHz

.l.-.ll 4,000000 MHz
UL

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.149. LTE Band Edge(NTNV)(Subtest:149, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1707.6 -43.38 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:28:59 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.707 60 GHz o e

10 gBFdiv Ref 30.00 dBm -43.383 dBm

Center Freq

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.150. LTE Band Edge(NTNV)(Subtest:150, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1693.333 -37.54 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:04 £F £F 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.693 33 GHz o e

10 gBFdiv Ref 30.00 dBm -37.537 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Page 151 of 170



W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.151. LTE Band Edge(NTNV)(Subtest:151, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.933 -29.64 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:10 FF £ A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 93 GHz o e

10 gBFdiv Ref 30.00 dBm -29.637 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.152. LTE Band Edge(NTNV)(Subtest:152, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.733 -36.36 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:15 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 73 GHz o e

10 gBFdiv Ref 30.00 dBm -36.359 dBm

Trace 1P
Center Freq

1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

R
Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

N

-

-

Page 153 of 170



W) WALTEK

TEETRGRCERTIICALIGH INGRELTIIN WTD22D03053479WO007_FCC Test Report 4G

1.153. LTE Band Edge(NTNV)(Subtest:153, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.8 -41.34 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:20 F%F £ A 25,201
#Avg Type: RMS 234
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11 i
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 80 GHz o e

10 gBFdiv Ref 30.00 dBm -41.341 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.154. LTE Band Edge(NTNV)(Subtest:154, Channel:20050, Bandwidth:20,
Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 40 0.2 | RMS 1709.933 -31.96 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:26 FF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

AutoT
Ref Offset 15.36 dB Mkr1 1.709 93 GHz o e

10 gBFdiv Ref 30.00 dBm -31.959 dBm

Center Freq
1.710000000 GHz

StartFreq
1.690000000 GHz

Stop Freq
1.730000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.155. LTE Band Edge(NTNV)(Subtest:155, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1771.733 -28.64 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29: 4 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.771 73 GHz Auto Tune
-28.640 dBm

Il.--------- Na——
0.0 1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.156. LTE Band Edge(NTNV)(Subtest:156, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1756.867 -48.62 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:39 FF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.756 87 GHz Auto Tune
-48.616 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.157. LTE Band Edge(NTNV)(Subtest:157, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755 -19.3 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:46 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-19.298 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.158. LTE Band Edge(NTNV)(Subtest:158, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755.067 -39.62 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:51 FF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 07 GHz Auto Tune
-39.622 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.159. LTE Band Edge(NTNV)(Subtest:159, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755.133 -27.82 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:29:56 £ £-A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 13 GHz Auto Tune
-27.818 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

II - _--—.|

__
I

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.160. LTE Band Edge(NTNV)(Subtest:160, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755.133 -24.05 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

PNO: Fast ~—»—
IFGain:Low

ffset 15.46 dB
.00 dBm

Center 1.75500 GHz
#Res BW 200 kHz

MSG

[ INT REF]

[ A\ALIGN OFF

[06:30:02 £F £A 25,201

Atten: 30 dB

VEBW 620 kHz*

Trig: Free Run

#Avg Type: RMS
Avg|Hold: 11

4

Mkr1 1.755 13 GHz

STATUS

-24.050 dBm

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Auto Man

Freq Offset

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

0 Hz
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1.161. LTE Band Edge(NTNV)(Subtest:161, Channel:20300, Bandwidth:20,
Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755 -26.33 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:07 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-26.330 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq

N N A

4.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.162. LTE Band Edge(NTNV)(Subtest:162, Channel:20300, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1771.733 -29.53 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:13 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.771 73 GHz Auto Tune
-29.532 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.163. LTE Band Edge(NTNV)(Subtest:163, Channel:20300, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755.067 -48.6 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:18 £ £A 25,201
#Avg Type: RMS 4
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 07 GHz Auto Tune
-48.595 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.164. LTE Band Edge(NTNV)(Subtest:164, Channel:20300, Bandwidth:20,

Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755 -21.35 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:23 EF tﬁ 25,201
#Avg Type: RMS

Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 00 GHz
-21.350 dBm

Center 1.75500 GHz
#Res BW 200 kHz

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 620 kHz*

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz
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1.165. LTE Band Edge(NTNV)(Subtest:165, Channel:20300, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755 -38.82 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:29 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-38.824 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.166. LTE Band Edge(NTNV)(Subtest:166, Channel:20300, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755.067 -30.29 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:: EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 07 GHz Auto Tune
-30.294 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.167. LTE Band Edge(NTNV)(Subtest:167, Channel:20300, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755 -26.4 | Pass 601
BE Keysight Spectrum Analyzer - Swept SA = e |

PNO: Fast ~—»—
IFGain:Low

ffset 15.46 dB
.00 dBm

Center 1.75500 GHz
#Res BW 200 kHz

MSG

[ INT REF]

[ A\ALIGN OFF

[06:30:40 £F £ 25,201

Atten: 30 dB

VEBW 620 kHz*

Trig: Free Run

#Avg Type: RMS
Avg|Hold: 11

4

Mkr1 1.755 00 GHz

STATUS

-26.403 dBm

Auto Tune

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Auto Man

Freq Offset

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

0 Hz
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1.168. LTE Band Edge(NTNV)(Subtest:168, Channel:20300, Bandwidth:20,
Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 40 0.2 | RMS 1755.133 -28.92 | Pass 601
BE Keysight Spectrum Analyzer Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:30:45 EF tﬁ 25,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 13 GHz Auto Tune
-28.918 dBm

Center Freq
1.755000000 GHz

StartFreq
1.735000000 GHz

Stop Freq
1.775000000 GHz

CF Step
4,000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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